Caterpillar assembly #4518023 drawings for  795F AC Truck.
* Last version maybe changed.
1234

Electrical And Starting System Assembly 451-8023 Wiring GP-CHASSIS(Caterpillar 795F AC truck)

Part NO. 451-8023
Name Wiring GP-CHASSIS
Section Electrical And Starting System
Modifier -LOWER, LH
SNP SNT IESCN SEBP72530565
Updated 2018-10-30
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

KPM Parts have excellent quality Guarantee.

CAT 795F AC Electrical And Starting System 451-8023 Assembly

451-8023 Wiring GP-CHASSIS -LOWER, LH , S/N SNT102-UP, Part OF 451-8032 Electrical AR
Model: Caterpillar 795F AC
Catalog: Truck
Section: Electrical And Starting System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
3 8T-3490 8T-3490 NUT-WELD M10X1.5-THD M 2 N
2 12 274-4477 274-4477 Cable AS VIDEO, 5-M 2 N
1 030-1705 030-1705 TERMINAL-CABLE 00-GA, 5/16-IN SCREW 1 N
1 159-8049 159-8049 Cable 00-GA, RED)(648-CM E N
1 208-4617 208-4617 TERMINAL-RING 00-GA, 1/2-IN SCREW 1 N
3 3L-7634 3L-7634 TERMINAL-RING 0000-GA, 1/2-IN SCREW 1 N
3 159-8054 159-8054 CABLE-ELECTRICAL 0000-GA, BLACK)(92-CM E N
1 20 456-3414 456-3414 Harness AS-WIRING PEDESTAL, LH Y 1 N
4 21 096-6166 096-6166 WASHER-HARD 4.5X9X1-MM THK 8 N
2 22 0T-0573 0T-0573 Bolt 3/8-16X2.75-IN 1 N
1,2 28 116-3715 116-3715 STUD-TAPERLOCK M10X1.5X85-MM M 1 N
2 26 133-6934 133-6934 Spacer 11X20X25-MM THK 2 N
4 27 162-2165 162-2165 BOLT-SOCKET Head M4X0.7X16-MM M 4 N
4 33 179-0469 179-0469 Spacer 11X20X40-MM THK 1 N
3 35 199-7854 199-7854 Spacer 11.8X20X45-MM THK 2 N
2 36 1W-8793 1W-8793 Spacer 13.8X30X20-MM THK 1 N
2 37 200-6345 200-6345 SADDLE-MOUNTING DUAL SWIVEL C 1 N
2,3 42 231-0336 231-0336 STUD-TAPERLOCK M10X1.5X70-MM CM 4 N
1,2,3,4 43 288-4402 288-4402 STUD-TAPERLOCK M10X1.5X60-MM CM 14 N
3 44 288-7158 288-7158 Stud M10X1.5X125-MM M 2 N
1 46 302-3908 302-3908 Spacer 11X20X30-MM THK 1 N
1,2 47 309-1905 309-1905 STUD-TAPERLOCK M10X1.5X100-MM CM 2 N
1,2,3,4 49 344-5675 344-5675 Nut M10X1.5-THD M 24 N
4 45 5C-8312 5C-8312 Nut M4X0.7-THD M 4 N
3 55 5P-7466 5P-7466 Clip SLOT 4 N
3 56 5P-7467 5P-7467 Clip TAB 4 N
2,3,4 60 6V-0826 6V-0826 Grommet C 22 N
1 61 6V-1249 6V-1249 Grommet 22-MM ID 1 N
2 62 6V-7359 6V-7359 Grommet 25-MM ID, 37-MM OD 3 N
1,3 63 6W-6672 6W-6672 Spacer 10.5X20X38-MM THK C 2 N
1 64 7X-2548 7X-2548 Bolt M12X1.75X16-MM M 1 N
1,2,3,4 66 8T-1889 8T-1889 Clip SLOT C 24 N
1,2,3,4 67 8T-1890 8T-1890 Clip TAB C 24 N
3 68 8T-1897 8T-1897 Clip SLOT 1 N
3 69 8T-1898 8T-1898 Clip TAB 1 N
1,2 70 8T-1899 8T-1899 Clip SLOT 6 N
1,2 71 8T-1900 8T-1900 Clip TAB 6 N
1 72 8T-2920 8T-2920 Grommet 27-MM ID 2 N
1,2,3,4 73 8T-4121 8T-4121 WASHER-HARD 11X21X2.5-MM THK C 29 N
2,3,4 65 8T-4136 8T-4136 Bolt M10X1.5X25-MM M 24 N
3 74 8T-4137 8T-4137 Bolt M10X1.5X20-MM CM 3 N
4 75 8T-4172 8T-4172 Bolt M10X1.5X80-MM M 1 N
2,3 76 8T-4179 8T-4179 Bolt M12X1.75X20-MM M 3 N
2 69 8T-4182 8T-4182 Bolt M10X1.5X45-MM M 1 N
2 70 8T-4192 8T-4192 Bolt M12X1.75X25-MM M 4 N
2,3 77 8T-4194 8T-4194 Bolt M12X1.75X50-MM CM 2 N
2,3,4 72 8T-4195 8T-4195 Bolt M10X1.5X30-MM M 7 N
1,2,3 78 8T-4223 8T-4223 WASHER-HARD 13.5X25.5X3-MM THK C 6 N
4 75 315-5391 315-5391 Nut M50X1.5-THD M 1 N
3 1 1K-4649 1K-4649 Spacer 0.516X1X1-IN THK C 1 N
2 31 132-7551 132-7551 Spacer 11X19X6-MM THK C 1 N
2 34 198-4777 198-4777 WASHER-HARD 11X25X10-MM THK C 2 N
3 52 397-9301 397-9301 WASHER-HARD 11.5X20X15-MM THK C 1 N
3 58 5P-8245 5P-8245 WASHER-HARD 13.5X25.5X3-MM THK C 1 N
3 65 8T-0269 8T-0269 BOLT-SOCKET Head M6X1X20-MM CM 4 N
3 79 8T-5005 8T-5005 Bolt M10X1.5X70-MM CM 1 N
3 81 9X-8256 9X-8256 Washer 6.6X12X2-MM THK C 4 N
S: SNT / SNT (1 ~ 99999)
: (INCLUDES Plug AS, Wedges & Interface SEAL) : -OR- : (EACH INCLUDES) C: Change From Previous Type E: Order BY The Centimeter M: Metric Part Y: Separate Illustration

*Assembly 451-8023 Wiring GP-CHASSIS Suitable for 795F AC Truck Electrical And Starting System
*Original 451-8023 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 451-8023 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

KPM Parts have professional services.

KPM Parts global.